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MULTIPLE MOUNTING
HOLES TO POSITION
MOUNTING BEAM

MOTOBILT.COM
PARTS LIST
ITEM| QTY PART NUMBER DESCRIPTION
1 26 | #10-24 Nut #10-24 Nut
2 44 | Flat Washer 5/16" Flat Washer 5/16"
3 22 |Hex Bolt 5/16" UNC x 1.0" |Hex Bolt 5/16" UNC x 1.0"
4 2 |MB5014-01 Plate 01 - Beam
5 4 |MB5014-02 Plate 02 - Beam
8 1 |MB5018-01 Plate 01
ADJUSTABLE SLOTS TO 74 Mesoso2 Plate 02 - Basket
THE MOUNTING BEAMS 8 1 |MB5018-03 Plate 03 - Basket
9 22 | Nylock Nut 5/16" UNC Nylock Nut 5/16" UNC
10 | 26 |Screw #10-24 x 1/2" Screw #10-24 x 1/2"

REUSE STOCK HARDTOP
or SOFTTOP BOLTS
TO SECURE TO VEHICLE

Dwg/Part No:

MB5018

Description:

" | JL Cargo Rack
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